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Applicant Grandstream Networks, Inc.

ZHEHRAL ’

Address of Applicant 126 Brookline Ave., 3rd Floor Boston, MA 02215, USA

ZGHAL IR ' ' '

Manufacturer SHENZHEN UTILITY ENERGY CO., LTD.

G GRINTH A 45 BEVE e Am A7 PR 2 )

Address of manufacturer Building 3A, Huiye Science and Technology park, Guanguang Road,
AR R R Guangming District, Shenzhen, P.R.China

TRYINTH G WY DXOUDG ML B e 3A #k

Name of Products

Rechargeable Li-ion battery

PR ATR A 7 LB T i
Model/Type
yp UGS-03
g
Ratings 3.7V 3000mAh 11.1Wh
BEsH | |
Date of receipt of test item 2024-02-26
Fec H
Completion Date
2024-03-07

5e)8 H 1

Tested according to R4 ¥

United Nations Manual of Tests and Criteria, PART lll, section 38.3 Lithium metal and lithium ion batteries,
the seventh revised edition amendment 1(ST/SG/AC.10/11/Rev.7/Amend.1).

BREE CRIGAFRAET ), 2=, 38.3 WHlE MU E T b ZoR, H-LBITREL 1

(ST/SG/AC.10/11/Rev.7/Amend.1)

Tests performed MR H :

Test T.1: Altitude simulation X% T.1: R
Test T.2: Thermal Test X4 T.2: i &F A5
Test T.3: Vibration % T.3: #kah

Test T.4: Shock % T.4: phifi

Test T.5: External short circuit R4 T.5: A% %
Test T.6: Crush % T.6: FHflk

Test T.7: Overcharge R4 T.7: fERA

Test T.8: Forced discharge {3 T.8: 5&ilJi

Test Conclusion {3645 18

The Rechargeable Li-ion battery submitted by Grandstream Networks, Inc. is tested according to the
United Nations Manual of Tests and Criteria, PART lll, section 38.3 Lithium metal and lithium ion batteries,
the seventh revised edition amendment 1(ST/SG/AC.10/11/Rev.7/Amend.1).

Test results: PASS

H Grandstream Networks, Inc. @52 1 ] 78 AR 55+ H jth 3 BRI B RIS FIARHE T ) 28 =847, 38.3
W 4 JR AV B TR DR, S -EBITIE IE 1(ST/SG/AC.10/11/Rev.7/Amend. 1) 317 M .

MAAER: S

Tested by: Luz Lu /rfi\ 7\).‘,\ (%

EX O fli A f2 ;

Reviewed by: Jony j huang %}’Xyﬁ .@%g:;e,g”f_/‘\,\

A o D )

Approved by: Jesse Zhang oF (EET iiﬂ&‘fﬁﬁ

HEHEA L ﬂé o =5 Noedrof NTEF
| 7

Report Seal

Shenzhen NTEK New Energy Technology Co., Ltd.

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-085 A/O

™ gl e N



NTEK 5

Page 3 of 19
30 3197

Report No./#R 5445
P24022301301

General product information 3# /7 fi {5 &

Battery Fijth

Model/Type Rated Rating
o UGS-03 o 3.7V 3000mAh 11.1Wh

LR HE H
Standard Charging Current 600mA Max. Charging Current 2000mA
T 1HE 78 FEL LI HRORTE L
Standard Discharge Current 600mA Max. Discharge Current 3000mA
T THE TR FEL R =N G
Limited Charging Voltage Cut-off Voltage

4.2V . \ 3.0V
7 HL PR 1) F TS LR L F
Appearance Black, Prismatic Dimension (TxWxH)

—— 7.15%44.15%78.3

AR M, R JR~F(mm)
Classification Small Lithium ion Cells
ol N B FES
Cell H:s
Internal Cell Model UBG44T5AR Rated Rating 3.7V 3000mAh
B HL R S BWUEAH '
Cell’'s Max. Discharge Limited Charging
Current 3000mA Voltage 4.2V
F A e KT8 P, PR 78 L PR ) R
Cell number per battery Cut-off Voltage
- . e 1PC, 1S1P . 3.0V
FEA LR P 4L L B I FEL A L P

Sample description ££ 415 B

Type Sample No. Sample Sub-No. | State of samples
it FEM T o TR FEaL RS
001~005 Fully charged at first cycle
Batteries 021~024 IR HUIRAS
LI 006~010 Fully charged after 25 cycles
025~028 25 UKAEIA e I IR S
50% of the design rated capacity at first
OH-015 le B VCER 50% TR AS
cycle ) R A
NE240219041001-X* y Al >0 il
Component 016~020 50% of the design rated capacity after 25
o cycles 25 VKFR I 50% R4
_ . Fully discharged at first cycle
IV RV 029~038 AR .
B 58 2 T8 IR
Fully discharged after 25 cycles
039~048 MR
25 A Ja 58 S TCRIRES

* “X” contained in Sample No. represents Sample Sub-No., it consists of three digit.

CEAERE AT ) X7 Lot 795, 3 AUy 4Lk,

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Test environment condition: Room temperature: 15°C-25°C; Room humidity: 40-70%
RGN AR E: 15°C-25°C; MBIIEE: 40-70%
Remark#iE: None’t

Summaries of testing a1 %
All rechargeable battery types, including those composed of previously tested cells, shall be subjected to
tests T.1to T.5 and T.7. In addition, rechargeable single cell batteries with overcharge protection shall be
subjected to test T.7.
B Al e F A FEZH SR A, AR O 4 a8 i Y FS A e L, 9400 T = TS M T.7 Bk, Ak,
A By LT 7 R ORI A Y B RO B e R 2 TL7 B
Tests T.1to T.5 are conducted in sequence on the same battery. Tests 6 and 8 are conducted using not
otherwise tested batteries. Test T.7 may be conducted using undamaged batteries previously used in Tests
T.1to T.5 for purposes of testing on cycled batteries.
R YU 00 2 PP A AR (R — 2 v B AT T AR TSRS . T.6 AN T.8 I A H o5 A A B iy i . T.7
ARG AT LA SE AU ZET. LR T.5 A il v s FH O AR R R v b kAT, DU AT AR P I 1 Fl vl b o
In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x100
N T EA RS, T A

J B35 25 (%) =(M1-M2)/M1x 100
Where M1 is the mass before the test and Mz is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

A MBS BT (450 Mo 36 PR B A R B R AN R 3R S BB, N “ R EHR”

Mass M of cell or battery Mass loss limit

FL A B L T T Joi B A 2R IR AR
M<lg 0.5%
1lg<M<75¢g 0.2%
M>75g 0.1%

In tests T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

ETIETARRE F, BRI 2 LB Tl TR, oMK, If ARl i e k)5
(T i L AN/ AR AT X BlR AT R 11 90% -

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-085 A/O
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Test Procedure JiFE
Pre-conditioning
oAb 2
A
Marking Fris A i
NE240219041001-X
Sample Sub—No. Sample Sub-No. Sample Sub-No. Sample Sub-No.
BEG 405 BE 405 BE T4 5 BEG T4 5
001~010 011~020 021~028 029~048
A
Altitude simulation
e A
v
Thermal test
Tk % 1k e
v v \4 v
Vibration Crush Overcharge Forced discharge
PR PEIEs A SiR | T8 A
\ 4
Shock
My
\ 4
External short circuit
MR i
\ 4 A 4 Y A4
v
Finish
58 B
Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-085 A/O
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Photos of sample £ 5 #8 Fr

o€

Rechargeable Li-ion Battery
Model:UGS-03

Rated Capacity: 3000mAh 11.1Wh
Nominal Voltage: 3.7V

Limited Charge Voltage:4.2V
Made by SHENZHEN UTILITY ENERGY CO.,LTD.
1ICP7/44/75 ATl

Made in China GS24012AU000122

W%
£192010100% it S =

Do not expose to high tempensswede™ &

Do notincinerate or sgass’s s
Do not allow metal objects o<

Do not disassemble

ov 09 0L 08 QB

AT

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Photos of sample #£ 5 [# Fr

CAUTION:

Do not disassemble .

Do not expose to high temperature(60°C /140°F).

Do not incinerate or expose to fire.

Do not allow metal objects to contact

or short circuit the battery terminals. E

Dispose of properly. Daiwa Technical Co. Ltd.
Use specified charger only.

CEAOB®E X

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-085 A/0
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Photos of sample #£ /1
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Photos of sample #£ !
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Photos of sample #£ 5 [# Fr
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Photos of sample #£ 5 [# Fr
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Test results M 45 R

Test T.1: Altitude simulation RIET.1: & EFER

Test method ik 5%

Batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 £ 5°C).
PRI F L T8 AR )25 T BIK T 11.6 kKPaMI PRSI i (2045°C) T AE I 2 /D 6/ .

Requirement 3K

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

RBAUCERE . ol ok OBk, IF BRI IR AR R J5 AT % F S AN T AR R AT IX
—EG HI L 790%

Test Data showed in table below %48 W T %

Sample Prior to test {3 AT | After test {55 Mass loss \tfsl,i??/ilgf;eer
Sub-No. Mass | Voltage | Mass | Voltage | MEHK prior to test Réef;its
RN TR 5B HLE J L (%) B8 5 R -
)] V) @) V) 56 /i HL S (%)
001 55.094 4.187 55.093 4.186 0.002 99.98 PASS & 1%
002 54.916 4.186 54.914 4.184 0.004 99.95 PASS & 1%
003 54.945 4.186 54.943 4.185 0.004 99.98 PASS & 1%
004 54.867 4.188 54.865 4.187 0.004 99.98 PASS &%
005 54.908 4.187 54.905 4.185 0.005 99.95 PASS &%
006 54.782 4.183 54.781 4.182 0.002 99.98 PASS &%
007 55.108 4.185 55.107 4.184 0.002 99.98 PASS &%
008 54.928 4.183 54.926 4.182 0.004 99.99 PASS &%
009 54.964 4.185 54.962 4.184 0.004 99.98 PASS &%
010 54.937 4.186 54.936 4.184 0.002 99.95 PASS &%
Notes 1k

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MSE, mtRBR. RIS, REE. RIEZRMAKIEL K,
Room temperature 335 E: 22.7°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-085 A/O
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Test T.2: Thermal test RIT.2: BERE

Test method ik 5%

Batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for
at least six hours at a test temperature equal to -40 £ 2°C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test batteries
are to be stored for 24 hours at ambient temperature (20 + 5°C).

H T 8 B A iR P 55 T 72 £ 2° CH SR AT T AR D6 /NI, 3 P AE AR iR P 55 T--40 £ 2°C I 6 A R AT & /0
6/INI o PN i TR 6 U TR PR B KT TR (R BR A 30438 o IEAR P S EAT, RS0k, I TR WG
M E IR IELRE (20 £ 5°C) R A7 fil24/ M

Requirement 3K

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

RBZCE e oS, ok, OBk, IF BRI IR J5 1T % f AN T AR R AT X
— I AT H R A 90%

Test Data showed in table below JXHE WL T 3%

Sample Prior to test {3 AT | After test {55 Mass loss :f;?gig;eer
Sub-No. Mass | Voltage | Mass | Voltage | MEHIK prior to test Réef;its
FEdh T 95 o L& Ji HiE (%) G R -
(9) V) (9) V) 56 BT HLH (%)
001 55.093 4.186 55.081 4,135 0.022 98.78 PASS &%
002 54,914 4.184 54,902 4,136 0.022 98.85 PASS &%
003 54.943 4.185 54,930 4,137 0.024 98.85 PASS &%
004 54.865 4.187 54.852 4,136 0.024 98.78 PASS &%
005 54.905 4.185 54.891 4,136 0.025 98.83 PASS &%
006 54.781 4.182 54.764 4,135 0.031 08.88 PASS &%
007 55.107 4.184 55.094 4,137 0.024 98.88 PASS & 1%
008 54.926 4.182 54,913 4.134 0.024 98.85 PASS & 1%
009 54.962 | 4.184 | 54.949 | 4.137 0.024 98.88 PASS &%
010 54.936 4.184 54,924 4,135 0.022 98.83 PASS &%
Notes VEk:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MSE, mtRBR. RIS, REE. RIEZRAMARIEL K.
Room temperature A3EJEE: 22.7°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-085 A/O
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Test T.3: Vibration RIT.3: IR3N

Test method ik 5%

Batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

M TREh & G 1, EARERNR ST, IR ] SRR . RSN IESZETE, S
FE7 HzF1200 HzZ [i], Fi[E127 Hz, LIRPEIREFRIDN15 508 X —HRB I R A6 = AN FUAH T2 B 19 Lt 22256 5 for
frdE—J7 M R HEAT1200, SIS . Herh— MRS J7 1] 0 25T 5 i T 2 L

XPEEASTT A N7 HZITAR, ORIFL g R IR B2, ELEAIE 218 Hz. AR5 ¥ IRIERFFE0.8mm (el fiify
1.6mm) , JFEEEINS A B BRI L I8 gn (PAFELINE0 Hz) o RFUE{E s B2 IR K728 gn B 2SR 19 in 5|
200 Hz.

Requirement %K

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test battery directly after testing in its
third perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.
M A UE IS e . ol oA ORI K, I AR R0 A 55 =T B e T
BRI I S 905 1 AR/ T 7E AT I — A8 B LR 11990% .

Test Data showed in table below A% W T %

Sample Prior to test {3 Al | After test {5/ Mass loss \t/:sli‘/fjlgﬁlgéz
Sub-No. Mass | Voltage | Mass | Voltage | MEHK prior to test RZLS%[S
FEGh T 905 o HLE Ji HiE (%) R 5 LR -
(9) V) (9) () 56 BiT L (%)
001 55.081 4.135 55.080 4.135 0.002 100.0 PASS & 1%
002 54.902 4.136 54,901 4.134 0.002 99.95 PASS & 1%
003 54.930 4.137 54,928 4,136 0.004 99.98 PASS & 1%
004 54.852 4.136 54.851 4,135 0.002 99.98 PASS &%
005 54.891 4.136 54.890 4,136 0.002 100.0 PASS &%
006 54.764 4.135 54.764 4,134 0.000 99.98 PASS &%
007 55.094 4.137 55.092 4,136 0.004 99.98 PASS & 1%
008 54.913 | 4.134 | 54912 | 4.132 0.002 99.95 PASS &%
009 54.949 4.137 54,948 4,135 0.002 99.95 PASS &%
010 54.924 4.135 54,924 4,135 0.000 100.0 PASS &%
Notes 7¥%:

During and after the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
M rp A BLE, BIRRET . RS R REERAAGE K.
Room temperature A3E3E % 22.5°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-085 A/O
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Test T.4: Shock R4 T.4: My

Test method ik 5%
Batteries are secured to the testing machine by means of a rigid mount which will support all mounting

surfaces of each test battery. Each battery is subjected to a half-sine shock of peak acceleration of 150 gn and
pulse duration of 6 milliseconds. Each battery is subjected to three shocks in the positive direction followed by

Page 15 of 19

15T 419 |

Report No./#R 5445
P24022301301

three shocks in the negative direction of three mutually perpendicular mounting positions of the battery for a

total of 18 shocks.

W L PRI SOOI AR R IR B b, SOOI re i I T AT e e o R v 20 8 52 VA sk P2
150 gn Ak HFEEI )6 msH IE5Z by o FEAN B ZIAE =N B 3 B H it 22 3607 A B IE T 1R 2252 = Ik
i, BEERIT AL =0t B3kaz18kahi.

Requirement 3K

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and

if the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior
to this procedure.

RIATCE . ol MR, JeRAM TR K, IF HARA S Bt e 56 5 B TT 3 AN T AR AT IX
— X3 AT FL K 190%

Test Data showed in table below JXZHE WL T 3%

Prior to test 4% /i

After test R4 )5

Voltage after

Sample Mass loss te;t/ voltage Results
‘Sub-No. Mass | Voltage | Mass | Voltage | Fii#ik | prior to test 45
F®THS | R | RE | RE | O6) | BRI R
) (V) (9) (V) 55 i HL S (%)

001 55.080 4.135 55.078 4.135 0.004 100.0 PASS & 1%
002 54901 | 4.134 54.901 4.132 0.000 99.95 PASS &%
003 54.928 4.136 54.926 4.135 0.004 99.98 PASS &%
004 54.851 4.135 54.850 4.135 0.002 100.0 PASS & 1%
005 54.890 4.136 54.889 4.136 0.002 100.0 PASS & 1%
006 54.764 4.134 54.763 4.133 0.002 99.98 PASS & 1%
007 55.092 4.136 55.091 4.135 0.002 99.98 PASS & 1%
008 54.912 4.132 54.912 4.132 0.000 100.0 PASS &%
009 54.948 4.135 54.948 4.135 0.000 100.0 PASS &%
010 54.924 4.135 54.924 4.135 0.000 100.0 PASS & 1%

Notes 7¥%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

DARSE, R BIE. RIS, RIEA. RBERFERE K.

Room temperature A3E3EE: 22.3°C

Shenzhen NTEK New Energy Technology Co., Ltd.

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-085 A/O
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Test T.5: External short circuit iR¥:T.5: PB4

Test method M35 12:

Report No./#R 5445

P24022301301

Batteries to be tested are heated for a period of time necessary to reach a homogeneous stabilized

temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design
of the battery and is assessed and documented. Then the battery at 57 + 4 °C is subjected to one short circuit

condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the battery external case temperature has

returned to 57 + 4 °C.

The short circuit and cooling down phases are conducted at least at ambient temperature.

PRI FE B S D Bl s — B R), F A 57 + 4 CCHHEHLAMRTHNR B S H R AEST £ 4 °Co ZINFA [H]
BHAVETE I 8] AR ke T Z Bt A RO AN B, IF RIS I PAPP AL S S ST FIEN . SRS i HUFEST + 4 °CHY

AT AZ NN BTN T 0.1 QR BE 5% AT

TR I A 8 B L b A SR T L AR [P 5557 & 4 °Cm FAR$F /0 1N .

A KN B WAAATAEST £ 4 *CHIMSIR LT

Requirement %K

Batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire during the test and within six hours after test.
L bS8 B AN 170°C, I HAE RS R v JOREe J5 6/ Y o . TeaERE, ok k.

Test data showed in table below JIlRX%dE W, 3%

Sample Sub-No. Maximum outer casing temperature Results
FEGh T 905 R R T R i B (°C) 451
001 56.7 PASS & 1%
002 56.1 PASS &%
003 56.4 PASS &
004 56.8 PASS &%
005 56.5 PASS &%
006 56.6 PASS &%
007 56.2 PASS &%
008 56.7 PASS &
009 56.7 PASS &
010 56.5 PASS &%
Notes VF5:

There is no disassembly, no rupture and no fire during the test and within six hours after test.

A AE A P AN S 6 /NI R IRAA . REER, R K.
Room temperature A3EJEE: 22.5°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn
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Test T.6: Crush RHT.6: HE

Test method ik 5%

A component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of

approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three

options below is reached.

(a) The applied force reaches 13 kN % 0.78 kN; (b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is

deformed by at least 50% of its original thickness, the pressure is released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be

crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied

perpendicular to the longitudinal axis.

Each component cell is to be subjected to one crush only. The test sample is observed for a further 6 h. The

test is conducted using component cells that have not previously been subjected to other tests.

FrEdt Ay, BERHILF =MEe —:

a)ltE i 1A E] 13 KN + 0.78 kN;  b) BB & N %2> 100mV; 8L

c) FLETE AR 1K IR 4R I L 1Y) 50%EE £ .

— HUARECRIS ). BT 100mV BE 2, s TR B IK R R R 50%, BIATA#RRR ).

BT B A rE A B B TR Bt o B RS, Ut N e 0 7E e Pz o). AR EL, 5
ESWAE iy 1 S R = R R SRS 111 3 g 1w

BEMARE T r A U — B ik SRR AR B 5% 6 /. R U H 22 A A Aot e A 6 1 o 1 H
AT

Requirement %K

Component cells meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly and no fire during the test and within six hours after the test.

JCF RIS TR B AN I 170°C, I HAE RIS A i SR 50 5 6/ oAk, ok k.

Test data showed in table below JiX % ¥ W~ %

Sample Sub-No. Maximum outer casing temperature Results
BT 4 5 R R I i i . (°C) LS
011 22.7 PASS

012 23.0 PASS
013 22.9 PASS
014 22.8 PASS
015 22.7 PASS
016 22.9 PASS
017 23.1 PASS
018 22.8 PASS
019 22.9 PASS
020 22.9 PASS

o | oy | oy | o | o | o | oh | oh | o) | op
g R = g e R e S

Notes 7¥%:

There is no disassembly, no rupture and no fire during the test and within six hours after test.
TEIF B AE I AN S 6 /N YRR . ARG K

Room temperature A3E3E % 22.5°C

Shenzhen NTEK New Energy Technology Co., Ltd.
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Test T.7: Overcharge WK T.7: TERHR

Test method ik 5%

The charge current is twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test is as follows:

X When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test is the lesser of two times the maximum charge voltage of the battery or 22V.

[] When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test is 24 hours.

78 P FEL UL A A 3 P A TSR i KR 8 T B LR P . IR Y N BRI

DX i) e 7 A AP 70 L P AN K T 18V, a8 14 i /) b s I Ll 5 DK 7 b P ) 796 s B 22 R 7 & P ) 2/
e

O] o) s A 3P 7 L P K T L8V, R 9 i /0 B S 7 2 B Yt 2B e K 7 F LR P 1. 2% o

I AEPA G BE R HEAT o IR (] g 24/ N

Requirement %K

Batteries meet this requirement if there is no disassembly and no fire during the test and within seven days
after the test.

R AE IR IR TP AR B8 )5 7 R W AR, ol K.

Test data showed in table below JIlRX%dE W, 3%

Overcharge current 378 H HLAL(MA) ...cvcvvveeeeveeennnl | 2%2000=4000mMA

Overcharge voltage i 78 L HLE(VAC) ..voveveveeeennl | 2%4.2=8.4V

Duration of the test i 78 i3 H] [ (hours) .................. | 24 hours

Sample Sub-No. ¥ 574w 5 Results 45 3t
021 PASS &%
022 PASS &%
023 PASS &%
024 PASS &%
025 PASS &%
026 PASS &%
027 PASS &%
028 PASS &%
Notes 7¥%:

There is no disassembly and no fire during the test and within seven days after the test.
H B AE M R AN S 7 R RRIR, RE K.
Room temperature Ff35iE %:21.4°C
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Test T.8: Forced discharge R4 T.8: & H

Test method ik 5%

Each component cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

FEAS JTAF ISR R 5 12V EL A HL LA R IR S 0 R I A5 T 134 7 45 7 ) s R TS R LR R 2% T i
TR o

FEL A 5 — AN 2 R0 ) R EL 7 80 e R DA T BRI RN U . RSO TBORIN ) (B h) A& T
LA R AE 25 B B DL B W AR IR (A AD

Requirement 3K

Component cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

Jeft SRR I AR AR S 7 RN, ol K.

Test data showed in table below %4 WL %

Initial current A ELFL(MA) ovvcveeveceeeeeeeeeee et | 3000MA

Supply voltage 36 HLE(VAC) .vcveeeeevevceeeeeveeenn s | 12VdC

Time interval HIGHT [H(MINUtES) .....ccveveeve e | 60Minutes

Sa;;?:; gl%b%No' Results %5 Sagéi!:; ;ﬁb%No. Results 25

029 PASS &% 039 PASS A%
030 PASS &#% 040 PASS &%
031 PASS &% 041 PASS &%
032 PASS &% 042 PASS &%
033 PASS &% 043 PASS &%
034 PASS &% 044 PASS &%
035 PASS &% 045 PASS &%
036 PASS &% 046 PASS &%
037 PASS &% 047 PASS &%
038 PASS &% 048 PASS &%

Notes VEF:

There is no disassembly and no fire during the test and within seven days after the test.
Toft b AR T AT S 7 RNRRE, R Ko
Room temperature A3EJEE: 22.7°C

weeeEnd of Test Report REPlIFR & &5 R oo
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Important Notice
b= aE BT

1. The test report is invalid without the Report Seal of NTEK and Paging seal of NTEK.
ARG BEA N ARG L E. s s

2. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.
RN T BEFR, A HE SRS .

3. The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.
AR BEHAEN . FIZA LB AL T

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
REFAE. "l B B R ST AT T X SR & AL

5. Objections to the test report must be submitted to NTEK within 15 days.
MRS BAEA RV TSRS 2 HARISR N A AN w5t .

6. The test report is valid for the tested samples only.
AR A ARSI A R

7. The Chinese contents in this report are only for reference.
AR SNBSS

Shenzhen NTEK New Energy Technology Co., Ltd.

BRI AL I HT REVEBARA PR A 7

Address 1: Room 101, Building C, Fenda Hi-Tech Park, Sanwei Community, Hangcheng Subdistrict, Bao’an
District, Shenzhen, Guangdong, China.

Address 2: Building 2, Shuoyi Industrial Park, Jinglong Industrial Zone, Zhenlong, Huiyang District, Huizhou,
Guangdong, China

Mk 1: RIITH = 22 X AU ATE = B AL X ak s RHE [ C i 101

Mk 2. 7T AR AR BN T RS DX AR R AR e Tk XA Tl el 2 i

Tel H11fi: +86(0)-755-3699 5529 E-mail f5F5: Quality@ntekbat.org.cn

Website M1t http://www.ntekbat.org.cn
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